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Test Mode : (802.11ax HE40_FullRU

Test Channel :

03

100kHz PSD reference Level

Low Channel Plot
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Test Mode : (802.11ax HE40_FullRU

Test Channel : |07

100kHz PSD reference Level Middle Channel Plot
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Test Mode : |802.11ax HE40 FullRU Test Channel : |09

100kHz PSD reference Level High Channel Plot
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Test Mode : |802.11ax HE40 FullRU Test Channel : |10

100kHz PSD reference Level Low Channel Plot
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Test Mode : |802.11ax HE40 FullRU Test Channel : |11

100kHz PSD reference Level
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Appendix B. AC Conducted Emission Test Results

Temperature : 22.5~25.6°C
Relative Humidity : |53.2~58.3%

Test Engineer : [Louis Chung
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EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]

Report No.: FR480505C

480505
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR22-QP LimitatMain Ports

Po o
40+ *
T 4
301 'S
20+
10+
0 : —t—+—+—+—+— : +— !
150k 300 400500 800 1M 2M 3M 4M EM 6 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.152633 26.93 55.86 28.93 | L1 OFF 19.9
0.152633 49.22 65.86 16.64 | L1 OFF 19.9
0.170250 22.51 54.95 3244 | L1 OFF 19.9
0.170250 47.08 64.95 17.87 | L1 OFF 19.9
0.207420 32.95 53.31 20.36 | L1 OFF 19.9
0.207420 46.58 63.31 16.73 | L1 OFF 19.9
0.280500 26.34 50.80 24.46 | L1 OFF 19.9
0.280500 40.62 60.80 20.18 | L1 OFF 19.9
0.351060 20.80 48.94 28.14 | L1 OFF 19.9
0.351060 34.56 58.94 2438 | L1 OFF 19.9
3.840000 21.90 46.00 24.10 | L1 OFF 20.0
3.840000 28.38 56.00 27.62 | L1 OFF 20.0
11.392260 30.65 50.00 19.35 | L1 OFF 20.1
11.392260 36.11 60.00 23.89 | L1 OFF 20.1
12.212250 32.36 50.00 17.64 | L1 OFF 20.1
12.212250 37.45 60.00 2255 | L1 OFF 20.1
13.236000 30.70 50.00 19.30 | L1 OFF 20.1
13.236000 36.07 60.00 2393 | L1 OFF 20.1
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EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV

Report No.: FR480505C

480505
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR22-QP LimitatMain Ports

20+
10+
0 : —t—+—+—+—+— : +—
150k 300 400500 800 1M 2M 3M 4M EM 6
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.151620 27.34 55.91 28.57 | N OFF 19.9
0.151620 50.23 65.91 15.68 | N OFF 19.9
0.174570 22.53 54.74 3221 | N OFF 19.9
0.174570 47.21 64.74 1753 | N OFF 19.9
0.210390 34.89 53.19 18.30 | N OFF 19.9
0.210390 47.76 63.19 1543 | N OFF 19.9
0.277440 30.85 50.89 20.04 | N OFF 19.9
0.277440 42.47 60.89 18.42 | N OFF 19.9
0.350250 26.63 48.96 2233 | N OFF 19.9
0.350250 38.37 58.96 20.59 | N OFF 19.9
0.424500 22.85 47.36 2451 | N OFF 19.9
0.424500 36.05 57.36 21.31 | N OFF 19.9
0.492000 22.63 46.13 23.50 | N OFF 19.9
0.492000 33.78 56.13 2235 | N OFF 19.9
0.564000 21.93 46.00 24.07 | N OFF 19.9
0.564000 32.50 56.00 23.50 | N OFF 19.9
0.636630 21.88 46.00 24.12 | N OFF 19.9
0.636630 32.35 56.00 23.65 | N OFF 19.9
3.854490 22.91 46.00 23.09 | N OFF 20.0
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3.854490 30.79 S 56.00 2521 | N OFF 20.0
11.426190 --- 28.14 50.00 21.86 | N OFF 20.1
11.426190 33.69 --- 60.00 26.31 | N OFF 20.1
12.232500 --- 30.74 50.00 19.26 | N OFF 20.1
12.232500 36.29 --- 60.00 23.71 | N OFF 20.1
13.054020 --- 29.32 50.00 20.68 | N OFF 20.1
13.054020 34.02 --- 60.00 2598 | N OFF 20.1

Report No.: FR480505C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505C

Appendix C.Radiated Spurious Emission Test Data

Test Engineer :

Leo Li and Lucifer Jiang

Temperature :

21.7~22.5°C

Relative Humidity :

51~57%

Remark: For Radiation Spurious Emission Test Data, Ant. 1 means Chain B (Aux.) and Ant. 2 means Chain A

(Main).

C1. Radiated Spurious Emission Test Modes

<Ant. 1>
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 21 2400-2483.5 1 802.11b 13 2472 1Mbps - -
Mode 26 2400-2483.5 1 802.11¢g 13 2472 6Mbps - -
Mode 30 2400-2483.5 1 802.11ax HE20 12 2467 MCSO0 - -
Mode 31 2400-2483.5 1 802.11ax HE20 13 2472 MCSO0 - -
Mode 36 2400-2483.5 1 802.11ax HE40 11 2462 MCSO0 - -
Mode 63 2400-2483.5 1 802.11ax HE40 11 2462 MCSO0 - LF
Mode 64 2400-2483.5 1 802.11ax HE40 11 2462 MCSO0 - SHF
TEL: 886-3-327-0868 Page Number : C1 of C208
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FCC RADIO TEST REPORT

Report No. : FR480505C

<Ant. 2>
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 17 2400-2483.5 2 802.11b 1 2412 1Mbps - -
Mode 18 2400-2483.5 2 802.11b 7 2442 1Mbps - -
Mode 19 2400-2483.5 2 802.11b 11 2462 1Mbps - -
Mode 20 2400-2483.5 2 802.11b 12 2467 1Mbps - -
Mode 22 2400-2483.5 2 802.11g 1 2412 6Mbps - -
Mode 23 2400-2483.5 2 802.11g 07 2442 6Mbps - -
Mode 24 2400-2483.5 2 802.11g 11 2462 6Mbps - -
Mode 25 2400-2483.5 2 802.11g 12 2467 6Mbps - -
Mode 27 2400-2483.5 2 802.11ax HE20 01 2412 MCSO0 - -
Mode 28 2400-2483.5 2 802.11ax HE20 07 2442 MCSO0 - -
Mode 29 2400-2483.5 2 802.11ax HE20 11 2462 MCSO0 - -
Mode 32 2400-2483.5 2 802.11ax HE40 3 2422 MCSO0 - -
Mode 33 2400-2483.5 2 802.11ax HE40 7 2442 MCSO0 - -
Mode 34 2400-2483.5 2 802.11ax HE40 9 2452 MCSO0 - -
Mode 35 2400-2483.5 2 802.11ax HE40 10 2457 MCSO0 - -
Mode 47 2400-2483.5 2 802.11ax HE20 1 2412 MCSO0 260 -
Mode 48 2400-2483.5 2 802.11ax HE20 1 2412 MCSO0 52 37 -
Mode 49 2400-2483.5 2 802.11ax HE20 1 2412 MCSO0 106 53 -
Mode 50 2400-2483.5 2 802.11ax HE20 13 2472 MCSO0 268 -
Mode 51 2400-2483.5 2 802.11ax HE20 13 2472 MCSO0 52 40 -
Mode 52 2400-2483.5 2 802.11ax HE20 13 2472 MCSO0 106 54 -
Mode 53 2400-2483.5 2 802.11ax HE40 3 2422 MCSO0 242 61 -
Mode 54 2400-2483.5 2 802.11ax HE40 11 2462 MCSO0 242 62 -
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Report No. : FR480505C

<Ant. 1+2>
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 37 2400-2483.5 1+2 802.11ax HE20 01 2412 MCSO - -
Mode 38 2400-2483.5 1+2 802.11ax HE20 07 2442 MCSO - -
Mode 39 2400-2483.5 1+2 802.11ax HE20 11 2462 MCSO - -
Mode 40 2400-2483.5 1+2 802.11ax HE20 12 2467 MCSO - -
Mode 41 2400-2483.5 1+2 802.11ax HE20 13 2472 MCSO - -
Mode 42 2400-2483.5 1+2 802.11ax HE40 3 2422 MCSO - -
Mode 43 2400-2483.5 1+2 802.11ax HE40 7 2442 MCSO0 - -
Mode 44 2400-2483.5 1+2 802.11ax HE40 9 2452 MCSO0 - -
Mode 45 2400-2483.5 1+2 802.11ax HE40 10 2457 MCSO0 - -
Mode 46 2400-2483.5 1+2 802.11ax HE40 11 2462 MCSO0 - -
Mode 55 2400-2483.5 1+2 802.11ax HE20 1 2412 MCSO0 260 -
Mode 56 2400-2483.5 1+2 802.11ax HE20 1 2412 MCSO0 52 37 -
Mode 57 2400-2483.5 1+2 802.11ax HE20 1 2412 MCSO = 106 53 -
Mode 58 2400-2483.5 1+2 802.11ax HE20 13 2472 MCSO0 26 8 -
Mode 59 2400-2483.5 1+2 802.11ax HE20 13 2472 MCSO0 52 40 -
Mode 60 2400-2483.5 1+2 802.11ax HE20 13 2472 MCSO = 106 54 -
Mode 61 2400-2483.5 1+2 802.11ax HE40 3 2422 MCSO0 242 61 -
Mode 62 2400-2483.5 1+2 802.11ax HE40 11 2462 MCSO0 242 62 -
Mode 65 2400-2483.5 1+2 802.11ax HE40 9 2452 MCSO0 - LF
Mode 66 2400-2483.5 1+2 802.11ax HE40 9 2452 MCSO0 - SHF
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C2. Summary of each worse mode

<Ant. 1>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result = RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11b 13 2487.54 50.42 54.00 -3.58 H Avg. Pass - Band Edge
2t 802.11b 13 7416.00 40.18 54.00 -13.82 \% Avg. Pass - Harmonic
802.11g 13 2483.77 72.62 74.00 -1.38 H Peak Pass - Band Edge
20 802.11g 13 7416.00 39.86 54.00 -14.14 H Avg. Pass - Harmonic
802.11ax HE20 12 2483.53 50.97 54.00 -3.03 \% Avg. Pass - Band Edge
%0 802.11ax HE20 12 7401.00 40.83 54.00 -13.17 H Avg. Pass - Harmonic
802.11ax HE20 13 2484.38 68.97 74.00 -5.03 \% Peak Pass - Band Edge
3 802.11ax HE20 13 7416.00 40.16 54.00 -13.84 \% Avg. Pass - Harmonic
802.11ax HE40 11 2483.54 52.97 54.00 -1.03 H Avg. Pass - Band Edge
% 802.11ax HE40 11 7386.00 40.27 54.00 -13.73 H Avg. Pass - Harmonic
63 LF 11 531.49 33.12 46.00 -12.88 \% QP Pass - LF
64 SHF 11 | 23599.00 41.70 74.00 -32.30 \% Peak Pass - SHF
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<Ant. 2>
Freq. Level Limit Margin Peak
Mode = Modulation | Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) = (dBuV/m) (dB) Avg.
17 802.11b 1 2375.78 44.18 54.00 -9.82 H Avg. Pass - Band Edge
17 802.11b 1 4824.00 46.84 74.00 -27.16 \Y Peak Pass - Harmonic
18 802.11b 7 - - - - - - - - Band Edge
18 802.11b 7 7326.00 39.42 54.00 -14.58 \Y Avg. Pass - Harmonic
19 802.11b 11 | 2486.47 42.91 54.00 -11.09 H Avg. Pass - Band Edge
19 802.11b 11 | 7386.00 39.11 54.00 -14.89 H Avg. Pass - Harmonic
20 802.11b 12 | 2484.62 46.19 54.00 -7.81 H Avg. Pass - Band Edge
20 802.11b 12 | 7401.00 39.05 54.00 -14.95 H Avg. Pass - Harmonic
22 802.11g 1 2389.95 46.82 54.00 -7.18 \Y Avg. Pass - Band Edge
22 802.11g 1 3195.00 47.81 74.00 -26.19 \Y Peak Pass - Harmonic
802.11g 07 - - - - - - - - Band Edge
23
802.11g 07 7326.00 40.22 54.00 -13.78 H Avg. Pass - Harmonic
802.11g 11 | 2483.62 46.37 54.00 -7.63 H Avg. Pass - Band Edge
24
802.11g 11 7386.00 39.95 54.00 -14.05 \% Avg. Pass - Harmonic
802.11g 12 | 2483.53 51.36 54.00 -2.64 H Avg. Pass - Band Edge
25
802.11g 12 7401.00 39.67 54.00 -14.33 \% Avg. Pass - Harmonic
802.11ax
01  2389.95 47.00 54.00 -7.00 \Y Avg. Pass - Band Edge
HE20
27
802.11ax
01 3195.00 49.22 74.00 -24.78 \% Peak Pass - Harmonic
HE20
802.11ax
07 - - - - - - - - Band Edge
HE20
28
802.11ax
07 7326.00 40.50 54.00 -13.50 \% Avg. Pass - Harmonic
HE20
802.11ax
11 | 248351 46.52 54.00 -7.48 H Avg. Pass - Band Edge
HE20
29
802.11ax
11 3195.00 60.74 74.00 -13.26 \% Peak Pass - Harmonic
HE20
802.11ax
3 2389.97 52.80 54.00 -1.20 H Avg. Pass - Band Edge
HE40
32
802.11ax
3 7266.00 41.30 54.00 -12.70 \% Avg. Pass - Harmonic
HE40
TEL: 886-3-327-0868 Page Number : C5 of C208
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505C

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax
7 - - - - - - - - Band Edge
HE40
33
802.11ax
7 7326.00 41.81 54.00 -12.19 \% Avg. Pass - Harmonic
HE40
802.11ax
9 2483.73 48.77 54.00 -5.23 H Avg. Pass - Band Edge
HE40
34
802.11ax
9 7356.00 39.45 54.00 -14.55 \% Avg. Pass - Harmonic
HE40
802.11ax
10 | 2483.54 50.39 54.00 -3.61 H Avg. Pass - Band Edge
HE40
35
802.11ax
10 = 7371.00 40.35 54.00 -13.65 H Avg. Pass - Harmonic
HE40
802.11ax
1 2389.82 41.10 54.00 -12.90 H Avg. Pass 260 Band Edge
HE20
47
802.11ax
1 7236.00 39.36 54.00 -14.64 \% Avg. Pass 260 Harmonic
HE20
802.11ax
1 2389.95 41.86 54.00 -12.14 H Avg. Pass 52 37 | Band Edge
HE20
48
802.11ax
1 7236.00 39.36 54.00 -14.64 \% Avg. Pass 52 37 Harmonic
HE20
802.11ax
1 2389.95 46.54 54.00 -7.46 H Avg. Pass 106 53 Band Edge
HE20
49
802.11ax
1 7236.00 41.18 54.00 -12.82 \Y Avg. Pass 106 53 = Harmonic
HE20
802.11ax
13 | 248351 48.68 54.00 -5.32 H Avg. Pass 268 Band Edge
HE20
50
802.11ax
13 | 7416.00 42.55 54.00 -11.45 \% Avg. Pass 268 Harmonic
HE20
802.11ax
13 | 248351 48.28 54.00 -5.72 H Avg. Pass 5240 @ Band Edge
HE20
51
802.11ax
13 | 7416.00 41.23 54.00 -12.77 H Avg. Pass 52 40 Harmonic
HE20
TEL: 886-3-327-0868 Page Number : C6 of C208
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505C

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax
13 | 248351 72.41 74.00 -1.59 H Peak Pass 106 54 | Band Edge
HE20
52
802.11ax
13 | 7416.00 41.35 54.00 -12.65 \% Avg. Pass 106 54 Harmonic
HE20
802.11ax
3 2389.97 48.60 54.00 -5.40 H Avg. Pass 242 61 | Band Edge
HE40
53
802.11ax
3 7266.00 39.69 54.00 -14.31 \% Avg. Pass 242 61 Harmonic
HE40
802.11ax
11 | 2483.55 69.48 74.00 -4.52 H Peak = Pass | 24262 Band Edge
HE40
54
802.11ax
11 | 7386.00 41.36 54.00 -12.64 \% Avg. Pass 242 62 Harmonic
HE40
<Ant. 1+2>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax HE20 @ 01 | 2389.95 46.31 54.00 -7.69 Avg. Pass - Band Edge
37
802.11ax HE20 @ 01 | 3210.00 46.96 74.00 -27.04 \Y Peak Pass - Harmonic
802.11ax HE20 | 07 - - - - - - - - Band Edge
38
802.11ax HE20 = 07 | 7326.00 40.32 54.00 -13.68 \Y Avg. Pass - Harmonic
802.11ax HE20 = 11 | 2483.51 46.92 54.00 -7.08 H Avg. Pass - Band Edge
39
802.11ax HE20 = 11 | 7386.00 38.96 54.00 -15.04 \Y Avg. Pass - Harmonic
802.11ax HE20 = 12 | 2483.53 51.16 54.00 -2.84 H Avg. Pass - Band Edge
40
802.11ax HE20 = 12 | 7401.00 39.43 54.00 -14.57 H Avg. Pass - Harmonic
802.11ax HE20 = 13 | 2483.51 49.29 54.00 -4.71 H Avg. Pass - Band Edge
41
802.11ax HE20 = 13 | 7416.00 39.49 54.00 -14.51 H Avg. Pass - Harmonic
802.11ax HE40 3 2389.97 51.02 54.00 -2.98 H Avg. Pass - Band Edge
42
802.11ax HE40 3 7266.00 39.55 54.00 -14.45 \% Avg. Pass - Harmonic
802.11ax HE40 7 - - - - - - - - Band Edge
43
802.11ax HE40 7 7326.00 40.97 54.00 -13.03 H Avg. Pass - Harmonic
802.11ax HE40 9 2483.54 51.53 54.00 -2.47 H Avg. Pass - Band Edge
44
802.11ax HE40 9 7356.00 41.47 54.00 -12.53 \% Avg. Pass - Harmonic
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505C

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax HE40 | 10 2483.53 47.60 54.00 -6.40 H Avg. Pass - Band Edge
*® 802.11ax HE40 | 10 7371.00 39.48 54.00 -14.52 H Avg. Pass - Harmonic
802.11ax HE40 11 2483.51 49.04 54.00 -4.96 H Avg. Pass - Band Edge
e 802.11ax HE40 11 7386.00 42.04 54.00 -11.96 H Avg. Pass - Harmonic
802.11ax HE20 1 2389.30 61.06 74.00 -12.94 H Peak | Pass 260 Band Edge
> 802.11ax HE20 1 3195.00 48.91 74.00 -25.09 H Peak | Pass 260 Harmonic
802.11ax HE20 1 2389.95 41.08 54.00 -12.92 H Avg. Pass 52 37 | Band Edge
> 802.11ax HE20 1 3195.00 47.20 74.00 -26.80 \% Peak | Pass 52 37 Harmonic
802.11ax HE20 1 2389.95 42.93 54.00 -11.07 H Avg. Pass = 106 53 | Band Edge
> 802.11ax HE20 1 3195.00 52.34 74.00 -21.66 \% Peak | Pass | 10653 @ Harmonic
802.11ax HE20 | 13 2483.51 45.94 54.00 -8.06 H Avg. Pass 268 Band Edge
> 802.11ax HE20 | 13 7416.00 41.68 54.00 -12.32 H Avg. Pass 268 Harmonic
802.11ax HE20 | 13 2483.51 70.22 74.00 -3.78 H Peak | Pass 5240 | Band Edge
> 802.11ax HE20 | 13 7416.00 41.50 54.00 -12.50 \% Avg. Pass 52 40 Harmonic
802.11ax HE20 | 13 2483.51 47.54 54.00 -6.46 H Avg. Pass = 106 54 | Band Edge
*0 802.11ax HE20 | 13 7416.00 41.42 54.00 -12.58 H Avg. Pass | 106 54  Harmonic
802.11ax HE40 3 2389.97 46.70 54.00 -7.30 \% Avg. Pass | 24261 Band Edge
o 802.11ax HE40 3 7266.00 41.32 54.00 -12.68 \% Avg. Pass | 24261 Harmonic
802.11ax HE40 11 2483.55 61.88 74.00 -12.12 H Peak | Pass 24262 | Band Edge
° 802.11ax HE40 11 7386.00 41.51 54.00 -12.49 \% Avg. Pass | 24262 Harmonic
65 LF 9 533.43 33.55 46.00 -12.45 Y, QP Pass - LF
66 SHF 9 | 22840.00 40.45 74.00 -33.55 H | Peak @ Pass - SHF
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Report No. : FR480505C

<Ant. 1>
21
Mode Band Edge
2400-2483.5_802.11b_CH13_2472MHz
ANT 1
Pol. Horizontal Fundamental
1 Leve! (dBuVim) 1 Level (dBuV/m)
125 125
1
1050 1050
HE LE
PEAK_BE T4 PEAK T4
100 00
525 525 M W««M
30 30
Peak
115 175
42 24695 12 b8 a4 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ B3CH-HY Site @ B3CHZ3-HY
Condition: PEAK_BE_74 3m DRHIB-E_LE2CASALBEN 240620 HORTZONTAL Condition: PEAK_74 3m ORHIB-E_LE2CASALBEN 248620 HORIZONTAL
+ RBH:1080.000kHz VEW: 3000.008KHz SHT:Auto + RBi: 1060.000kHz VEW: 3000, 00gkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m 0B dBWV dBm B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 M83.74 68.19 74.80 -5.81 55.19 26.84 7.47 L7 1838 136 118 PEA 1 2472.00 109,11 ------ ------ 96.25 26,80 7.46 3L.78 18.38 136 118 PEAK
1 Leve! (dBuVim) 1 Level (dBuV/m)
125 125
1
1050 1050
HE LE
0 00
| AVG BE 54 AVG_54
525 i 525
30 30
Avg
115 115
482 2595 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ B3CH-HY Site @ B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 248620 HORIZONTAL Condition: AVG_S4 3m ORH18-E_LE2COSALSEN 240620 HORIZONTAL
+ RBH: 1000.000kHz VBW:0,010kHz ST:Auto + RBi: 1060, 000kHz VBW:0,010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBw/ dBm B OB dB o deg Mz dBuV/m dBuV/m  dB dBw/ dBfm B B dB m deg
1 M87.54 50.42 54.00 -3.58 37.47 26.88 7.43 3179 1038 136 118 AVERAGE 1 2472.00 185.92 ------ ------ 93.07 26.80 7.45 3L.78 18.38 136 118 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10( AN AR, 1“(
ha
815 5
PEAK BE 74 PEAK T4,
100 1 700
ok, " ot bt

& ey - & W I

30 350

Peak
1 17!
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CASALEN 248620 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248381 66.68 74.80 -7.48 53.78 26.84 7.47 3179 18.38 268 95 PEAK

1 247,80 188.74 ------ ------ 95.88 26.80 7.46 3L.78 10.33 268 95 PEAK

L) PNECICIL)

1225 1225

105, 105, :

l//"_'_\/ﬂ"\\

875 875

700 700

5 \ 4 MVG_BE 54, s VG54
T~ SUNEY| NENNESI

%0 L —

Avg
11 11!
2462 24695 12 48 404 2500 1000 1400, 800, 2600, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE 54 3m DRH18-E_LE2CASALSEN 248620 VERTICAL
+ RBW:1000.060KHz VBW:0.010kHz SWT:Auto

Site + B3CHZ3-HY
Condition: AVG 54 3n DRH18-E_LE2CASALAEN 240620 VERTICAL
+ REN:1060.060kHz VBW:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2487.57 49.68 54.00 -4.48 36.65 26.88 7.48 3179 10.38 268 05 AVERAGE 1 247200 185.48 ------ ------ 92,63 26.80 7.45 3178 18.33 268 95 AVERAGE

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR480505C

Pol. Horizontal Vertical
1 MLW&I{HEIVJIH] ) Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 | 700 |
sl | 4
52. b " 52. it
5 7 i p e
WWWWMWW Wa"’l‘ e
350 3540
Peak
115 1.
Avg
3000 6000, A 1 15000, 18000 3000 6000, A 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHI3-HY Site @ Q3CHI3-HY
Condition: PEAK_74 3m DRHIB-E_LE2CBSAIGEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m 48 d8 A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m 0B dB A8 n  deg
1 3210.08 4191 ------ ------ 35.43 28.88 8.4 3287 2.07 - -- Peak 1 3210.0@ 58.21 ------ ------ 5173 28.08 8.48 3207 .07 100 186 Pesk
1 494408 47.28 74.00 -26.72 35.39 3279 10.49 32.98 1.59 - -- PEAK 1 494400 46.55 74.60 -27.45 34.66 32.79 10.49 3298 L.59 - -- PEAK
3 7416.00 58.64 74.60 -23.36 34.26 37.26 12.83 35.63 1M - -- PEAC 3 74l6.08 56.39 74.00 -23.61 .61 37.20 12.83 /.63 LW - - PEAK
4 741600 39.89 54.00 -14.11 23.51 37.28 12.83 35.63 1.%8 - -- Average 4 7416.00 40.18 54.00 -13.82 23.80 37.28 12.83 35.63 1.9 - -- Average
TEL: 886-3-327-0868 Page Number : C11 of C208
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
[ A e e rreirrim=e] i e ]
Avg % il
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHDHY Site ¢ DICHDIHY
Condition: AVG 54 3n DRHLS-E LEQCOSAIGEN 240620 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOSALEN 240620 VEATICAL
TEL: 886-3-327-0868 Page Number : C12 of C208
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SPORTON LAB.

Report No. : FR480505C

26
Mode Band Edge
2400-2483.5_802.11g_CH13_2472MHz
ANT 1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
I PEAK BE 74 PEAK 74
00 00
525 525 Wbt
B0 30
Peak
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CASALBEN 248620 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 8377 7262 7480 -1.30 59.72 26.84 7.47 3179 1838 204 66 PEAK 1 247208 186.29 ------ ------ 93.43 26,88 7.6 3178 18.33 204 66 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 00
) AVG_BE 34 AVG_54
525 f 52‘5,/_—’*_/_’__—’_//
N R N
B0 30
Avg
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: AVG BE 54 3m DRH18-E_LEICASALSEN 248620 HORTZONTAL Condition: AVG 54 3n DRH18-E_LE2CASALAEN 240620 HORTZONTAL
: RB:1080.060kHz VB:0.510kHz SKT:Auto : RBli:1080.060kHz VB:0.510kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248465 49.22 54.80 -4.70 36.31 26.85 7.47 3179 10.38 204 66 AVERAGE 1 M72.08 98.58 ----mn ----ee 85.72 26,80 7.46 3L.78 18.33 284 66 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR480505C

26
Mode Band Edge
2400-2483.5_802.11g_CH13_2472MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK BE 74 PEAK 74
704 ‘ 70
525 WNMW% SZ‘SM ks
B0 30
Peak
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 VERTICAL Condition: PEAK 74 3m DRH18-E_LEICASALEN 248620 VERTICAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBli:1080.080kHz VEI:3000.008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248358 69.07 74.80 -4.93 56.17 26.84 7.47 3179 18.38 294 82 PEAK 1 247208 185.23 ------ ----m- 9237 26,88 7.46 3178 10.3% 294 B2 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ]
875 15
00 00
) AVG_BE 34 AVG_54
525 f SZ‘S‘LA—’_’_’_JWJ L_H___u—
B0 30
Avg
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: AVG BE 54 3m DRH1S-E_LEICASALBEN 248620 VERTICAL Condition: AVG 54 3n DRH18-E_LE2CASALAEN 240620 VERTICAL
: RB:1080.060kHz VB:0.510kHz SKT:Auto : RBli:1080.060kHz VB:0.510kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248446 49.18 54.00 -4.82 36.28 26.84 7.47 3179 10.38 294 52 AVERAGE 1 M72.08 97.43 ----mn -ooee 84.57 26,80 7.6 3178 18.33 294 B2 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No

. FR480505C

Pol. Horizontal Vertical
1 MLMIW&IVM] ) Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 | 700 |
0 st &wj 2l R &\'@
[ R s
350 3540
Peak
115 1.
Avg
3000 6000, A 1 15000, 18000 3000 6000, A 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHI3-HY Site @ Q3CHI3-HY
Condition: PEAK_74 3m DRHIB-E_LE2CBSAIGEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m 48 d8 A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m 0B dB A8 n  deg
1 3195.08 44.12 74.00 -29.88 37.61 28.09 8.3 32.85 2.09 - -- Peak 1 3195.0@ 48.37 74.60 -25.63 41.86 28.89 8.38 32.85 2.9 - -- Peak
1 4944.08 46.63 74.00 -27.97 34.14 3079 10.49 32.98 1.59 - -- PEAK 1 494400 46.67 74.60 -27.33 3478 32.79 10.49 3298 L.59 - -- PEAK
3 O7416.00 49.65 T74.60 -24.35 33.27 3.8 12.83 35.63 LW - -- PEAK 3 74l6.08 50.39 74.00 -23.61 .61 37.20 12.83 /.63 LW - - PEAK
4 7416.00 39.86 54.00 -14.14 23.45 37.28 12.83 35.63 1.%8 - -- Average 4 7416.80 39.85 54.00 -14.15 23.47 37.28 12.83 35.63 1.9 - -- Average
TEL: 886-3-327-0868 Page Number : C15 of C208
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Pol.

Horizontal Vertical
JOE ) IEI )]
1225 1225
815 115
10.6G (il (U
MG 54 MG 5
~18G 55 5
e e A RISl e i
Avg % il
115 .
10600 1080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, L8 18000
Frequency (MHz) Frequency (MHz)
Site o GIOHDY Site 1 GIOHDAY

Condition: AVG 54 3n DRHLS-E LEQCOSAIGEN 240620 HORTZONTAL

Condition: AVG 54 3n DRHLS-E LEQCOSALEN 240620 VEATICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C16 of C208



samonias. FCC RADIO TEST REPORT Report No. : FR480505C

30

Mode Band Edge

2400-2483.5_802.11ax HE20_CH12_2467MHz

ANT 1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
054! 1054
875 15
PEAK BE T4 PEAK T4
100 1 700
525! 525! Ut Mt st
B0 30
Peak
115 175
467 PLIEN 24802 24868 4034 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CASALBEN 248620 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 M83.67 62.82 74.80 -11.18 49.92 26.8¢ 7.47 3L79 10.33 208 116 Peak 1 2467.08 11179 ----mm -oooee 93.94 26.80 7.45 3L.78 10.33 200 116 Peak
" Level (dBuVim) " Level (dBuV/m)
125 1225
1059 1050 1
875 875
100 00
AVG_BE 54 AVG_54
o | 5"°W_'J4_j
350 30
Av
g 115 115
467 PLIEN 24802 24868 4034 2500 1000 1400, . 2200, 2600, 3000
Frequency (MHz) Fraquency (MHz)
Site 1 G3CH3HY Site @ G3CHA3-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCASALSEN 248620 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACASALAEN 240620 HORTZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBl¥:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TRos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw dB/m 0B B A8 om deg Mz dBuV/m dBuV/m  dB dBuV dBfm  dE B dB m  deg
1 2483.53 50.46 54.60 -3.54 37.56 26,84 7.47 3L.79 10.38 208 116 Average 1 2467.00 102,44 ------ ------ 89.53 26,86 7.45 3L.78 10.38 208 116 Average
TEL: 886-3-327-0868 Page Number 1 C17 of C208

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR480505C

30

Mode Band Edge

2400-2483.5_802.11ax HE20_CH12_2467MHz

ANT 1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK BE T4 PEAK T4
100 i 700
525 525
B0 30
Peak
115 175
467 PLIEN 24802 24868 4034 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 VERTICAL Condition: PEAK 74 3m DRH18-E_LEICASALEN 248620 VERTICAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBli:1080.080kHz VEI:3000.008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2483.63 62.56 74.00 -11.44 49.66 26.8¢ 7.47 3L79 18.38 295 93 Peak 1 2467.08 11124 ------ ---me 93.35 26,84 7.45 378 10.33 295 93 Peak
" Level (dBuVim) " Level (dBuV/m)
125 1225
1050 1050 1
875 875
100 00
AVG_BE 54 AVG_54
3 ~ 52°fw/4 .
350 350
Av
g 115 115
467 PLIEN 24802 24868 4034 2500 1000 1400, . 2200, 2600, 3000
Frequency (MHz) Fraquency (MHz)
Site 1 G3CH3HY Site @ G3CHA3-HY
Condition: AVG BE 54 3m DRH1S-E_LEQCASALSEN 248620 VERTICAL Condition: AVG 54 3n DRH1S-E_LEDCASALAEN 240620 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBl¥:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TRos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw dB/m 0B B A8 om deg Mz dBuV/m dBu/m  dB dBuV dB/m  dB A8 dB cm de
1 2483.53 50.97 54.60 -3.03 35.07 26,84 7.47 3L79 10.38 295 93 Average 1 2467.00 161,79 ------ ------ 83.88 26,86 7.45 3L.78 10.38 295 93 Average
TEL: 886-3-327-0868 Page Number : C18 of C208

FAX: 886-3-327-0855




swamranas. FCC RADIO TEST REPORT Report No. : FR480505C

Pol. Horizontal Vertical
1 4eliuzvel«mu\nm] ) Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 | 700
o . mj o . M
| WWW - * L«waww e il
350 3540
Peak
115 7.
Avg
3000 6000, A 1 15000, 18000 3000 6000, A 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHI3-HY Site @ Q3CHI3-HY
Condition: PEAK_74 3m DRHIB-E_LE2CBSAIGEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m 48 d8 A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m 0B dB A8 n  deg
1 3195.08 47.62 74.00 -26.38 41.11 28.09 8.3 32.85 2.09 - -- Peak 1 3195.0@ 53.15 74.60 -20.85 46.64 28.89 8.38 3285 2.09 - -- Peak
1 493408 45.55 74.00 -28.45 33.70 3077 10.49 32.98 1.57 - -- PEAK 1 4934.00 46.18 74.60 -27.82 34.33 30.77 l10.49 3298 L5 - -- PEAK
3 740100 58.95 74.60 -23.85 34.54 7.8 12.84 3561 LW - -- PEAC 3 74BLee 56.53 74.00 -23.47 M.12 3.0 12.84 HB6L LW - - PEAK
4 748100 46.83 54.00 -13.17 24.42 37.28 12.84 35.61 1.98 - -- Average 4 748100 40.41 54.00 -13.59 24.80 37.28 12.84 35.61 1.98 - -- Average
TEL: 886-3-327-0868 Page Number : C19 of C208

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR480505C

Pol.

Horizontal Vertical
JOE ) IEI )]
1225 1225
815 115
10.6G (il (U
ANG B4 ANG B4
~18G 55 5
Avg %l -
115 .
10600 1080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, L8 18000
Frequency (MHz) Frequency (MHz)
Site o GIOHDY Site 1 GIOHDAY

Condition: AVG 54 3n DRHLS-E LEQCOSAIGEN 240620 HORTZONTAL

Condition: AVG 54 3n DRHLS-E LEQCOSALEN 240620 VEATICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C20 of C208



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR480505C
31
Mode Band Edge
2400-2483.5_802.11ax HE20_CH13_2472MHz
ANT 1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
105, W 1050
875 15
PEAK_BE T4 PEAK T4
100 700
5251 NWW‘WMWW%WNW 525 M IMRIRIES S
B0 30
Peak
115 175
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CASALBEN 248620 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 M83.51 63.79 74.80 -5.21 55.89 26.84 7.47 3L79 10.33 200 116 Peak 1 247208 187.48 ------ ------ 94,50 26.8¢ 7.45 3L.78 10.33 200 116 Peak
" Level (dBuVim) " Level (dBuV/m)
125 1225
1050 1050 ]
875, 875
100 00
AVG_BE 54 AVG_54
525 515
— ] S I
350 30
Av
g 115 115
2482 24695 4712 24848 4024 2500 1000 1400, . 2200, 2600, 3000
Frequency (MHz) Fraquency (MHz)
Site 1 G3CH3HY Site @ G3CHA3-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCASALSEN 248620 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACASALAEN 240620 HORTZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBl¥:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TRos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw dB/m 0B B A8 om deg Mz dBuV/m dBuV/m  dB dBuV dBfm  dE B dB m  deg
1 483,51 47.89 54.60 -6.11 3499 26.84 7.47 3L.79 10.38 208 116 Average 1 472,00 97.43 ------ oo 84.54 26,84 7.45 3L.78 10.38 208 116 Average
TEL: 886-3-327-0868 Page Number 1 C21 of C208

FAX: 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR480505C

31

Mode Band Edge

2400-2483.5_802.11ax HE20_CH13_2472MHz

ANT 1
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1054 1050
875 875
) PEAK_BE 74 PEAK T4
700 ' 04
525 525 L M W S —
et !
30 30
Peak
115 115
2462 24695 112 24848 24924 2600 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 VERTICAL Condition: PEAK 74 3m DRH18-E_LEICASALEN 248620 VERTICAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBli:1080.080kHz VEI:3000.008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 8638 63.97 74.80 -5.03 56.67 26.84 7.47 3L79 10.33 308 05 Peak 1 247208 186.84 ------ ------ 93.97 26.80 7.45 3L.78 10.33 308 95 Peak
" Level (dBuVim) " Level (dBuV/m)
125 125
1050 1050 1
57‘5/ 875
0.0 700
AVG_BE_B4 AVG_54
525 525
— ]
30 350
Av
g 115 115
2462 24695 112 24848 24924 2600 1000 1400, , 2200, 2600, 3000
Frequency (MHz) Fraquency (MHz)
Site 1 G3CH3HY Site @ G3CHA3-HY
Condition: AVG BE 54 3m DRH1S-E_LEQCASALSEN 248620 VERTICAL Condition: AVG 54 3n DRH1S-E_LEDCASALAEN 240620 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBl¥:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TRos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw dB/m 0B B A8 om deg Mz dBuV/m dBuV/m  dB dBuV dBfm  dE B dB m  deg
1 48351 47.73 54.60 -6.27 34.83 26,84 7.47 3L79 10.38 308 95 Average 1 472,00 96.57 ------ ------ 83.68 26,84 7.45 3L.78 10.38 308 95 Average
TEL: 886-3-327-0868 Page Number 1 C22 of C208

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR480505C

Pol. Horizontal Vertical
1 4ﬂLtwel{dBu\lJln] o Level (dBuVim)
1225 1225
1050 105
415 815
PEAK 74 PEAK 74
04 04 !
‘ | m.ﬂ
525 — 5! 7 ; T
| g i o
B0 30
Peak
115 1.
Avg
3000 6000. 9000. 12000, 15000, 18000 3000 6000, 9000. 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ 030H23-HY Site @ O30H23-HY
Condition: PEAK 74 3m DRH1B-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CASA1BEN 240620 VERTICAL
Linit Read  nt Cable Preamp  Aux MPos  TPos Linit Read  Ant Cable Preamp Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/n dBuv/n OB dRw dB/m  dB  dB B m  deg Pz dBuV/n dBuV/n  dB dBW dB/m  dB A8 B o deg
1 320000 56.14 7400 -17.85 49.66 25.08 8.43 32.07 2.07 480 249 Pesk 1321008 5973 7400 -14.27 53.25 28.08 8.40 32.07 2.07 100 178 Peak
1 434400 45.95 7400 -23.05 .06 3179 10.49 3298 159 - - PEAK 1 494400 4616 7400 -27.84 3427 379 10.49 .98 L5 .- - PEA
34600 49,15 7460 385 B.7 L 1LE B LM - - PEAK 3741600 49.28 TAGD 2470 390 .28 1283 363 L9 .- - PEMC
4 741609 50.20 74.00 -23.80 33.82 37.20 12.83 /.63 198 - - PEAC 4 Ale.00 40.16 5400 -L3.B4 1373 300 12.83 .63 L9 - - Aversge
TEL: 886-3-327-0868 Page Number : C23 of C208

FAX: 886-3-327-0855




swamranas. FCC RADIO TEST REPORT Report No. : FR480505C

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
R LT S SR RO — e ——
Avg 0 bl
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GIOHDY Site 1 GIOHDAY
Condition: AVG 54 3n DRHLS-E LEQCOSAIGEN 240620 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOSALEN 240620 VEATICAL
TEL: 886-3-327-0868 Page Number : C24 of C208

FAX: 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR480505C

36
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH11_2462MHz
ANT 1
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK T4
100 700
! w
528, . el 525
B0 30
Peak
115 175
2 23404 2708 42 PSS 2482 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CASALBEN 248620 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2389.80 5458 74.80 -19.42 41.69 26.90 7.34 3L73 10.33 208 61 Peak 1 2462.08 185.41 ------ ------ 92.55 2680 7.47 3L.79 10.33 200 61 Peak
" Level (dBuVim) " Level (dBuV/m)
125 1225
1050 1050 ;
875 875
100 00
AVG_54
525 525 L'__,,_M,_u—
: I
350 30
Av
g 115 115
phill 23404 2708 42 PSR 2182 1000 1400, . 2200, 2600, 3000
Frequency (MHz) Fraquency (MHz)
Site 1 G3CH3HY Site @ G3CHA3-HY
Condition: AVG_BE 54 3m DRH1S-E_LEQCASALSEN 248620 HORTZONTAL Condition: AVG 54 3n DRH18-E_LEACASALAEN 240620 HORTZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBl¥:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TRos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw dB/m 0B B A8 om deg Mz dBuV/m dBuV/m  dB dBuV dBfm  dE B dB m  deg
1 2389.50 40.44 54.00 -13.56 27.55 26.9 7.34 3173 10.38 208 61 Average 1 2462.00 95.81 ------ ------ 82,75 26,80 7.47 3L.79 10.38 208 61 Average
TEL: 886-3-327-0868 Page Number 1 C25 of C208

FAX: 886-3-327-0855




swamranas. FCC RADIO TEST REPORT Report No. : FR480505C

Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

1225

105, ;

B75

\ PEAK_BE 74
700

“idhsshih

Peak Blank
11!

2457 615 N2 2808 24904 2500
Frequency (MHz)

Site + B3CH23-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 M83.54 63.60 74.80 -5.40 55.78 26.84 7.47 3L79 10.33 208 6l Peak

o Letel [dBuVim)

Il
140,

875
00 \

\ AVG _BE 54
5

Avg " Blank

2452 24615 N2 24808 24904 2600
Frequency (MHz)

Site 1 G3CHZ3-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCASALSEN 248620 HORTZONTAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB dBw dB/m 0B B A8 om deg
1 M83.54 5297 54.60 -1.63 40.67 26.84 7.47 3L79 1838 208 61 Average

TEL: 886-3-327-0868

Page Number : C26 of C208
FAX: 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR480505C
36
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH11_2462MHz
ANT
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK T4
100 700 wa
1
525 , it 525
B0 30
Peak
115 175
2 23404 2708 42 PSS 2482 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 VERTICAL Condition: PEAK 74 3m DRH18-E_LEICASALEN 248620 VERTICAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBli:1080.080kHz VEI:3000.008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2389.50 53.44 74.60 -20.56 40.55 26.90 7.34 3L73 10.33 308 7 Peak 1 2462.08 18613 ------ ------ 93.27 2680 7.47 3L.79 10.33 308 97 Peak
" Level (dBuVim) " Level (dBuV/m)
125 1225
1050 1050
1
875 875
100 00
AVG_54
525 525 \_,,,_,_M._.-—
| T
350 30
Av
g 115 115
phill 23404 2708 42 PSR 2182 1000 1400, . 2200, 2600, 3000
Frequency (MHz) Fraquency (MHz)
Site 1 G3CH3HY Site @ G3CHA3-HY
Condition: AVG BE 54 3m DRH1S-E_LEQCASALSEN 248620 VERTICAL Condition: AVG 54 3n DRH1S-E_LEDCASALAEN 240620 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBl¥:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TRos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw dB/m 0B B A8 om deg Mz dBuV/m dBuV/m  dB dBuV dBfm  dE B dB m  deg
1 2389.95 40.46 54.00 -13.54 27.57 26.9 7.34 3173 10.38 308 97 Average 1 2462.00 94,27 ------ ------ BL41 26,80 7.47 3L79 10.38 308 97 Average
TEL: 886-3-327-0868 Page Number 1 C27 of C208

FAX: 886-3-327-0855




swamranas. FCC RADIO TEST REPORT Report No. : FR480505C

Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

1225

105,

B75

\ PEAK_BE 74
700

VLT

Peak Blank
11!

2457 615 N2 2808 24904 2500
Frequency (MHz)

Site * B3CH23-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 M83.54 63.05 74.80 -5.95 55.15 26.84 7.47 3L79 10.33 0@ 7 Peak

o Letel [dBuVim)

Il
140,

\

AVG _BE 54
5

Avg " Blank

2452 24615 N2 24808 24904 2600
Frequency (MHz)

Site 1 G3CH3-HY
Condition: AVG_BE 54 3m DAH1S-E_LEQCASALSEN 248620 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw dB/m 0B B A8 om deg
1 M83.54 5014 54.60 -1.86 39.24 26.84 7.47 3L79 1838 308 97 Average

TEL: 886-3-327-0868

Page Number : C28 of C208
FAX: 886-3-327-0855



swamranas. FCC RADIO TEST REPORT Report No. : FR480505C

Pol. Horizontal Vertical
1 4ﬂuwel{dm\”ln] ) Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 | 700 |
2 R &‘.’S'.%j ! 3 . EﬁﬁJ
525 4 lww " i ! Z e
et ST A
380 3540
Peak
115 7.
Avg
3000 6000, A 1 15000, 18000 3000 6000, A 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHI3-HY Site @ Q3CHI3-HY
Condition: PEAK_74 3m DRHIB-E_LE2CBSAIGEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m 48 d8 A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m 0B dB A8 n  deg
1 3210.08 42.44 74.00 -31.56 35.96 28.08 8.40 32.07 .47 - -- Peak 1 3210.08 54.26 74.60 -19.74 47.78 28.88 8.4 32.67 2.7 le@ 55 Peak
1 492408 46.67 74.00 -27.33 34.84 3075 10.50 32.98 1.5 - -- PEAK 1 4924.00 46.51 74.60 -27.49 34.68 32.75 10.50 3298 L.56 - -- PEAK
3 7386.00 58.31 74.60 -23.69 33.89 37.23 12.81 35.68 1.9 - -- PEAK 3 73B6.08 49.87 74.00 -24.13 33.45 37.23 12.81 /.66 LW - - PEAK
4 7386.00 46.27 54.00 -13.73 23.85 37.23 12.81 35.66 1.98 - -- Average 4 7386.80 40.13 54.00 -13.77 3.8l 37.3 12.81 35.60 1.98 - -- Average
TEL: 886-3-327-0868 Page Number : C29 of C208

FAX: 886-3-327-0855



swamranas. FCC RADIO TEST REPORT Report No. : FR480505C

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il (U
MG 54 MG 54
~18G 528 7k
Avg 0 bl _
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GIOHDY Site 1 GIOHDAY
Condition: AVG 54 3n DRHLS-E LEQCOSAIGEN 240620 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOSALEN 240620 VEATICAL
TEL: 886-3-327-0868 Page Number : C30 of C208

FAX: 886-3-327-0855



swamranas. FCC RADIO TEST REPORT Report No. : FR480505C

Pol. Horizontal Vertical
Level (dBuVIm) Level (dBuVim)
o ® o ®
= B
10 ] ] 0 ] f

ok UMy e
QP/ v

Peak 30 yri 48, 612, 806. 1000 30 24 48, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: QP 3m LF 633038801 231015 HORIZONTAL Condition: QP 3m LF 633038001 231015 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m B 0B dB o deg MHz dBuV/m dBu/m  dB dBuV dB/m B A8 dB cm deg
1 74.62 26,87 48.80 -13.13 44.84 13.18 1.49 32.72 @.68 - - Peak 1 34.85 33.75 40.60 -6.25 42,88 22.65 1.05 32.75 6.0 - -- Peak
2 189.54 31.66 43.50 -11.84 45.69 16.93 1.66 32.69 0.07 - - Peak 2 162,89 31.99 43.50 -11.51 46.10 16.37 2.8l 3278 @.21 - -- Peak
3 250.89 34,10 46.60 -11.98 44.36 19.92 2.42 3275 0.15 - - Peak 3 26474 28.74 46.80 -17.26 38.93 19.98 2.4 3176 @.15 - -- Peak
4 472,32 3L17 46.00 -14.83 37.34 5.4 3.0 3292 .1l - - Peak 4 499.48 32,84 46.00 -13.96 37.73 23.87 3.23 3294 @.15 - -- Peak
5 531.49 28,58 46.80 -17.42 33.95 24.18 3.36 32.97 0.4 200 58 QP 5 531.49 33.12 46.80 -12.88 33.49 24.10 3.36 3297 @.14 18 157 QP
6 799.21 39.58 46.80 -6.50 39.99 28.85 4.02 3.73 0.17 - -- Peak 6 798.24 39.89 46.80 -6.91 39.50 28.84 4.02 32.73 0.17 -- -- Peak
TEL: 886-3-327-0868 Page Number : C31 of C208

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505C

Pol. Horizontal Vertical
1 HL&V&I{IIB!IVJIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
AVG_54 AVG_54
525 525
350 [ o % [rratbitn™ e AT
Peak N N
175 1.
16000 18400, 20800, 22200, 23600, 25000 18000 18400, 20800, 2200, 2300, 25000
Frequency (MHz) Frequency (MHz)
Site  : 03CHI3-HY Site : O3CHZ-HY
Condition: PEAK 74 Im SHF 1223 240624 HORTZONTAL Condition: PEAK 74 Im SHF 1223 240624 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 21498.00 39.83 74.80 -34.17 5278 33.30 13.19 60.99 -9.54 -~ - Peak 1 23599.68 41.7@ 74.60 -32.30 52.40 3B.70 20.18 59.96 -9.54 Peak
TEL: 886-3-327-0868 Page Number : C32 of C208

FAX: 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR480505C
<Ant. 2>
17
Mode Band Edge

2400-2483.5_802.11b_CH1_2412MHz

ANT 2
Pol. Horizontal Fundamental
1 Leve! (dBuVim) 1 Level (dBuV/m)
125 125
1
1050 1050
HE LE
PEAK T4
100 00
1
7K v T 525
30 30
Peak
115 175
Al 233, 2362 2388, 11 244 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ B3CH-HY Site @ B3CHZ3-HY
Condition: PEAK_BE_74 3m DRHIB-E_LE2CASALBEN 240620 HORTZONTAL Condition: PEAK_74 3m ORHIB-E_LE2CASALBEN 248620 HORIZONTAL
+ RBH:1080.000kHz VEW: 3000.008KHz SHT:Aut + RBi: 1060.000kHz VEW: 3000, 00gkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m 0B dBWV dBm B OB dB o deg Mz dBuV/m dBuV/m  dB dBWV dBfm B B dB o deg
1 138670 53.71 74.60 -20.29 40.82 26,9 7.34 3L73 1038 113 246 PEAK 1 2412.00 112,02 ------ ------ 93.93 27.88 7.38 3L75 18.38 113 246 PEAK
1 Leve! (dBuVim) 1 Level (dBuV/m)
125 125
1
1050 1050
HE LE
00 00
AVG_54
525 525 =
1 e
30 30
Avg
115 115
Al 233, 2362 8. Mt 244 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ B3CH-HY Site @ B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 248620 HORIZONTAL Condition: AVG_S4 3m ORH18-E_LE2COSALSEN 240620 HORIZONTAL
+ RBH: 1000.000kHz VBW:0,010kHz ST:Auto + RBi: 1060, 000kHz VBW:0,010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBw/ dBm B OB dB o deg Mz dBuV/m dBuV/m  dB dBw/ dBfm B B dB m deg
1 137578 4418 54.60 -9.82 3L17 27.83 7.32 3L71 1838 113 246 AVERAGE 1 2412.00 188.96 ------ ------ 95.87 27.88 7.38 3L.75 18.38 113 246 AVERAGE
TEL: 886-3-327-0868 Page Number : C33 of C208

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505C

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
1
105 / \ 105
815 5
/ \ PEAK 74
00 00
1 N .
528, T 52 4 sk .
o e it ot
30 350
Peak
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CASALEN 248620 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1386.83 52.98 74.00 -21.10 4e.01 26.9 7.34 3173 10.38 328 268 PEAK --- 97,36 27.88 7.3 3175 18.33 328 268 PEAK
gl oB) gLl B
1225 1225
1
105 /v 105
815 5
00 / \ 00
\ VG54
525 ; I 525
30 350
Avg
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: AVG_BE 54 3m DRH18-E_LE2CASALSEN 248620 VERTICAL Condition: AVG 54 3n DRH18-E_LE2CASALAEN 240620 VERTICAL
+ REN:1000. 060kHz VBi:0.010kHz SWT:Auto + RBI: 1009, 068kHZ VBi:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1375.65 43.63 54.00 -10.37 30.63 27.83 7.31 3172 10.38 328 263 AVERAGE 1 2812.08 187.37 ------ ----m- 94,28 27.68 7.3 3175 1833 328 268 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C34 of C208




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR480505C

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
25 1 z R i e etz = 95 1 pi gl oredba ‘M%
Ww“wﬂ"‘ b RN
Peak %0 %0
AVg 115 1.
000 6000, 9000, 1 15000, 18000 000 6000, 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIB-E_LE2CASAIBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CASAIBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 3195.09 4420 74,00 -29.79 37,33 28.09 8.38 3205 246 - - Pesk 1319500 44.66 74.80 -29.34 3773 28.09 838 3205 246 - - Pesk
1 430400 46.45 74.60 -27.55 34,52 3155 18.55 3298 1.1 -- -- PEAK 2 452408 46.54 74.80 -27.16 34.91 3255 10.55 3298 L&l -- -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C35 of C208




ssamanas. FCC RADIO TEST REPORT

Report No. : FR480505C

Pol.

Horizontal Vertical
JOE ) IEI )]
1225 1225
815 115
10.6G (il (U
MG 54 MG 5
~18G 55 5
Avg 0 bl
115 .
10600 1080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, L8 18000
Frequency (MHz) Frequency (MHz)
Site o GIOHDY Site 1 GIOHDAY

Condition: AVG 54 3n DRHLS-E LEQCOSAIGEN 240620 HORTZONTAL

Condition: AVG 54 3n DRHLS-E LEQCOSALEN 240620 VEATICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C36 of C208



swamranas. FCC RADIO TEST REPORT Report No. : FR480505C

Pol. Horizontal Vertical
1 4ﬂLtweI«H%l\nln] ) Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 | 700 |
02— e i PR e
g ruhoqgaioali
350 3540
Peak
115 7.
Avg
3000 6000, A 1 15000, 18000 3000 6000, A 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHI3-HY Site @ Q3CHI3-HY
Condition: PEAK_74 3m DRHIB-E_LE2CBSAIGEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m 48 d8 A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m 0B dB A8 n  deg
1 3195.08 43.28 74.00 -30.72 36.40 28.09 8.38 32.85 2.46 - -- Peak 1 3195.0@ 49.58 74.60 -24.20 42.92 28.89 8.38 3205 246 - -- Peak
1 4B84.08 47.29 74.00 -26.71 35.29 32.67 10.52 32.98 1.79 - -- PEAK 1 45B4.0@ 46.45 74.60 -27.55 34.45 32.67 10.52 3298 LT79 - -- PEAK
3O7326.00 49.70 74.60 -24.28 33.26 37.35 12.65 35.55 2.1 .- - PEAC 3 7326.08 56.05 74.00 -23.95 33.59 37.35 12.65 /.55 261 - - PEAK
4 7326.00 39.42 54.00 -14.58 22.96 37.35 12.65 35.55 2.01 - -- Average 4 7326.80 39.42 54.00 -14.58 22.9% 37.35 12.65 35.55 2.0l - -- Average
TEL: 886-3-327-0868 Page Number : C37 of C208

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505C

Pol.

Horizontal Vertical
JOE ) IEI )]
1225 1225
815 115
10.6G (il (U
ANG B4 ANG B4
~18G 55 5
Avg 0 bl
115 .
10600 1080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, L8 18000
Frequency (MHz) Frequency (NHz)
Site o GIOHDY Site 1 GIOHDAY

Condition: AVG 54 3n DRHLS-E LEQCOSAIGEN 240620 HORTZONTAL

Condition: AVG 54 3n DRHLS-E LEQCOSALEN 240620 VEATICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C38 of C208




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR480505C
19
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT 2
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK BE 74 PEAK 74
00 00
525 1~“«,MWMW 525 - T AWM‘“MJ W
b
B0 30
Peak
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CASALBEN 248620 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 292,97 52.88 74.80 -21.12 39.91 26.9% 7.49 31.88 10.38 108 246 PEAK 1 246208 11238 ------ ------ 99.38 26,88 7.4 3178 10.33 1@ 246 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_BE 34 AVG_54
525 525
1 _w_-__w’_/_’_,,_J [N —
B0 30
Avg
115 115
2462 24695 12 b8 4024 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: AVG BE 54 3m DRH18-E_LEICASALSEN 248620 HORTZONTAL Condition: AVG 54 3n DRH18-E_LE2CASALAEN 240620 HORTZONTAL
: RE:1080.080kHz VB:0.010kHz SKT:Auto : RBli:1080.060kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 2486.47 4291 54.00 -11.09 29.98 26.86 7.48 31.79 10.38 108 246 AVERAGE 1 2462.08 189.19 -----n ---ee 96.27 26,88 7.4 3178 10.3% 1@ 246 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C39 of C208

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR480505C

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
1
1060/ 105
815 5
PEAK BE 74 PEAK 74
00 00
» 1
5 " y 5 P r—
v . . PR
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CASALEN 248620 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2486.82 53.38 74.00 -20.70 40.37 26.86 7.48 3179 10.38 308 261 PEAK 1 246208 11193 ----mm -oooee 99.81 26.88 7.4 3178 18.33 380 261 PEAK
gL 0B gLl B
1225 1225
1
105 \'_\ 105
815 5
00 00
o \ AVGBE 34 s VG54
N e 1 S
M L I I \""'W“
30 350
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: AVG BE 54 3m DRH1S-E_LE2CASALSEN 248620 VERTICAL Condition: AVG 54 3n DRH18-E_LE2CASALAEN 240620 VERTICAL
+ REN:1000. 060kHz VBi:0.010kHz SWT:Auto + RBI: 1009, 068kHZ VBi:0.810kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2486.47 4277 54.80 -11.23 29.54 26.86 7.48 3179 10.38 308 261 AVERAGE 1 2462.08 188,08 ------ ------ 95.16 26.88 7.4 3178 18.33 300 261 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C40 of C208




swamranas. FCC RADIO TEST REPORT Report No. : FR480505C

Pol. Horizontal Vertical
1 4ﬂuwel«mu\nln] ) Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 | 700 |
52"‘1 WWM’:““”“" bt ‘ 1 i ! ZwWM‘ P A M-EJ
W e
350 3540
Peak
115 7.
Avg
3000 6000, A 1 15000, 18000 3000 6000, A 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHI3-HY Site @ Q3CHI3-HY
Condition: PEAK_74 3m DRHIB-E_LE2CBSAIGEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m 48 d8 A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m 0B dB A8 n  deg
1 3195.08 44.72 74.00 -29.28 37.84 28.09 8.38 32.85 2.46 - -- Peak 1 3195.0@ 46.28 74.60 -27.80 39.32 28.89 8.38 3205 246 - -- Peak
1 492408 47.83 74.00 -26.17 35.79 3275 10.58 32.98 L.77 - -- PEAK 1 4924.00 45.66 74.60 -28.34 33.62 32.75 l1.5@ 3298 LT - -- PEAK
3 7386.00 58.16 74.60 -23.84 33.73 37.23 1281 35.68 199 - -- PEAC 3 73B6.08 49.29 74.00 -24.71 32.86 37.23 12.81 /.66 L9 - - PEAK
4 7386.00 39.11 54.00 -14.89 22.68 37.23 12.81 35.66 1.9 - -- Average 4 7386.80 39.89 54.00 -14.91 22.66 37.23 12.81 35.66 1.9 - -- Average
TEL: 886-3-327-0868 Page Number : C41 of C208

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR480505C

Pol.

Horizontal Vertical
JOE ) IEI )]
1225 1225
815 115
10.6G (il (U
MG 54 MG 5
~18G 55 5
Avg 0 bl
115 .
10600 1080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, L8 18000
Frequency (MHz) Frequency (MHz)
Site o GIOHDY Site 1 GIOHDAY

Condition: AVG 54 3n DRHLS-E LEQCOSAIGEN 240620 HORTZONTAL

Condition: AVG 54 3n DRHLS-E LEQCOSALEN 240620 VEATICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C42 of C208



samonias. FCC RADIO TEST REPORT

Report No. : FR480505C
20
Mode Band Edge
2400-2483.5_802.11b_CH12_2467MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK BE 74 PEAK 74
00 00
1 W
525 e LU e 525
B0 30
Peak
115 115
467 PLIEN 24802 24868 4034 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CASALBEN 248620 HORTZONTAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBli:1080.080kHz VEI:3000. 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 248353 55.68 74.00 -18.40 42,78 26.84 7.47 3179 10.38 108 245 PEAK 1 2467.08 111,49 ----mm -oooee 93.61 26,83 7.45 3L.78 10.33 18@ 245 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_BE 34 AVG_54
525 7 525
B0 30
Avg
115 115
467 PLIEN 24802 24868 4034 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: AVG BE 54 3m DRH18-E_LEICASALSEN 248620 HORTZONTAL Condition: AVG 54 3n DRH18-E_LE2CASALAEN 240620 HORTZONTAL
: RE:1080.080kHz VB:0.010kHz SKT:Auto : RBli:1080.060kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 248462 46.19 54.80 -7.81 33.28 26.85 7.47 3179 10.38 108 245 AVERAGE 1 2467.08 188,39 ------ ----m- 95.51 26,83 7.45 3L.78 10.3% 18@ 245 AVERAGE
TEL: 886-3-327-0868 Page Number : C43 of C208

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR480505C
20
Mode Band Edge
2400-2483.5_802.11b_CH12_2467MHz
ANT 2
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK BE 74 PEAK 74
00 00
1
525 525 Wrnnbat ottt et
B0 30
Peak
115 115
467 PLIEN 24802 24868 4034 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 VERTICAL Condition: PEAK 74 3m DRH18-E_LEICASALEN 248620 VERTICAL
: RB:1080.080kHz VBl:3000.008kHZ SHT:Auto : RBli:1080.080kHz VEI:3000.008kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 249333 5493 74.00 -19.07 4196 26.9% 7.49 31.88 10.38 294 264 PEAK 1 246708 110.64 ------ ------ 97.76 26,83 7.45 3L.78 18.3% 294 264 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_BE 34 AVG_54
525 525
1
B0 30
Avg
115 115
467 PLIEN 24802 24868 4034 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: AVG BE 54 3m DRH1S-E_LEICASALBEN 248620 VERTICAL Condition: AVG 54 3n DRH18-E_LE2CASALAEN 240620 VERTICAL
: RE:1080.080kHz VB:0.010kHz SKT:Auto : RBli:1080.060kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 28515 4461 54.80 -9.39 3178 26.85 7.47 3179 10.38 294 264 AVERAGE 1 2467.08 187.55 ------ ------ 94,67 26,83 7.45 3L.78 18.33 294 264 AVERAGE
TEL: 886-3-327-0868 Page Number . C44 of C208

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505C

Pol. Horizontal Vertical
1 MLmel{d&ann] ) Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 | 700 |
W WMWWWM W |2 i e
350 3540
Peak
115 1.
Avg
3000 6000, A 1 15000, 18000 3000 6000, A 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHI3-HY Site @ Q3CHI3-HY
Condition: PEAK_74 3m DRHIB-E_LE2CBSAIGEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m 48 d8 A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m 0B dB A8 n  deg
1 3195.08 46.61 74.00 -27.99 39.13 28.09 8.3 32.85 2.46 - -- Peak 1 3195.0@ 45.18 74.60 -28.9 38.22 28.89 8.38 3205 2.4 - -- Peak
1 493408 46.44 74.00 -27.56 34.39 3277 10.49 32.98 L.77 - -- PEAK 1 4934.00 46.04 74.60 -27.9 33.99 32.77 10.49 3298 LT - -- PEAK
3 740L.00 50.60 74.60 -24.80 3358 37.26 12.84 3561 L9 - - PEAC 3 74BLee 56.45 74.00 -23.55 .63 37.20 12.84 H/6L LW - - PEAK
4 748l.00 39.85 54.00 -14.95 22.63 37.28 12.84 35.61 1.9 - -- Average 4 748100 39.82 54.00 -14.98 22.60 37.28 12.84 35.61 1.9 - -- Average
TEL: 886-3-327-0868 Page Number : C45 of C208

FAX: 886-3-

327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505C

Pol.

Horizontal Vertical
meel{ﬂ&Mn} 14“melmﬂlnmm
108 125
Ll Lk
10.6G (il (U
MG 54 MG 54
~18G 55 7
Avg 0 bl
115 i
10600 12080, 13560, 15040, 18000 10500 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHDHY Site ¢ DICHDIHY
Condition: AVG 54 3n DRHLS-E LEQCOSAIGEN 240620 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOSALEN 240620 VEATICAL
TEL: 886-3-327-0868 Page Number : C46 of C208

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR480505C

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
1
A5, P 105,
815 \ 5
PEAK 74
00 00
ol ]
52! Toyren P st ot i2; — R E : I
b
30 350
Peak
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CASALEN 248620 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBil: 3800, 008Ktz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.95 57.49 74.00 -16.51 44.68 26.9 7.34 3173 18.38 114 241 PEA --- 99.89 27.88 7.38 3L75 18.33 114 241 PEAK
gl oB) gLl B
1225 1225
105 105
815 (—/_W\\ 5
00 \ 00
525 / 528 VG54
" o
S N
30 350 =
Avg
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: AVG_BE 54 3m DRH18-E_LE2CASALSEN 248620 HORTZONTAL Condition: AVG 54 3n DRH18-E_LE2CASALAEN 240620 HORTZONTAL
+ RE:1000. 06kHz VBi:0.510kHz SWT:Auto + RBI: 1089, 068kHZ VBi:0.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.95 46.58 54.80 -7.28 33.91 26.9% 7.34 3173 10.38 114 241 AVERAGE 1 2412.08 183.97 ------ ----e- 9838 27.68 7.3 3175 18.33 114 241 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C47 of C208




swamranas. FCC RADIO TEST REPORT Report No. : FR480505C

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
1
105, Waniuin ™) 106
815 / \\ 5
PEAK 74
00 00
W‘f \“\M
L7 PR 52! e i e
b ot A Rkt
30 350
Peak
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CASALEN 248620 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.56 57.57 74.00 -16.43 44,68 26.9 7.34 3173 10.38 298 258 PEAK --- 05.83 27.88 7.3 3L75 18.33 299 258 PEAK
gl oB) gLl B
1225 1225
105 15 1
815 [I—WA\\ 5
00 \ 00
525 / 528 VG54
- |
30 350 e
Avg
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: AVG_BE 54 3m DRH18-E_LE2CASALSEN 248620 VERTICAL Condition: AVG 54 3n DRH18-E_LE2CASALAEN 240620 VERTICAL
+ RE:1000. 06kHz VBi:0.510kHz SWT:Auto + RBI: 1089, 068kHZ VBi:0.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.95 46.82 54.80 -7.18 33.93 26,99 7.34 3173 10.38 298 258 AVERAGE 1 241208 18282 ------ ------ 89.73 27.88 7.38 3L.75 18.3% 298 258 AVERAGE
TEL: 886-3-327-0868 Page Number : C48 of C208

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR480505C

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
25 - S — VLV 1 | st — —— s
ISR T P E——
e [ e
Peak %0 %0
AVg 115 1.
000 6000 3 1 15000, 18000 000 6000, 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHIB-E_LE2CASAIBEN 240620 HORIZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CASAIBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1319500 43.23 7400 -30.77 36,35 28.09 838 305 246 - - Pesk 1319500 47.81 74.80 -26.19 4.3 .09 838 3205 246 - - Pesk
1 430400 46.61 74.60 -27.39 34,68 32.55 10.55 3298 1.1 -- -- PEAK 2 452408 47.08 74.00 -27.00 35.67 3155 10.55 3298 L&l - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C49 of C208

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR480505C

Pol.

Horizontal Vertical
meel{ﬂ&Mn} 14“melmﬂlnmm
115 115
113 115
10.6G (il (U
AVG 54 AVG 54
~18G 7k ik
- — A | R —
Avg % il
115 .
10600 12080, 13560, 15040, 1640, 18000 10600 12080, 13560, 15040, 16520, 14000
Frequency (HHz) Frequency (MHz)
Site: O3CHDHY Site: O3HDHY
Condition: AVG 54 3n DRHLS-E LEQCOSAIGEN 240620 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOSALEN 240620 VEATICAL
TEL: 886-3-327-0868 Page Number : C50 of C208

FAX: 886-3-327-0855



swamranas. FCC RADIO TEST REPORT Report No. : FR480505C

Pol. Horizontal Vertical
1 MLmel{d&ann] ) Level (dBuVim)
1225 1225
1050 105,
815 85
PEAK 74 PEAK 74
00 | 700 |
2 A!&éﬂj &!&A
52-"1 < bt P 52 1 Z et e Lt
LT g Y
380 3540
Peak
115 7.
Avg
3000 6000, A 1 15000, 18000 3000 6000, A 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHI3-HY Site @ Q3CHI3-HY
Condition: PEAK_74 3m DRHIB-E_LE2CBSAIGEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHIB-E_LE2CSAIGEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m 48 d8 A8 o deg Mz dBuv/m dBuV/m  dB dBV dB/m 0B dB A8 n  deg
1 3195.08 43.60 74.00 -31.00 36.12 28.09 8.3 32.85 2.46 - -- Peak 1 3195.0@ 46.35 74.60 -27.65 39.47 28.89 8.38 3205 246 - -- Peak
1 483408 46.99 74.00 -27.10 34.99 32.67 10.52 32.98 1.79 - -- PEAK 1 45B4.00 46.29 74.60 -27.71 34.29 32.67 10.52 3298 L79 - -- PEAK
3 736,00 58.37 74.60 -23.63 33.91 37.3% 12.65 35.55 2.1 .- - PEAC 3 7326.08 56.65 74.60 -23.35 34,19 37.35 12.65 /.55 261 - - PEAK
4 7326.00 46.22 54.00 -13.78 23.76 37.35 12.65 35.55 2.1 - -- Average 4 7326.80 40.18 54.00 -13.82 23.72 37.35 12.65 35.55 2.0l - -- Average
TEL: 886-3-327-0868 Page Number : C51 of C208

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR480505C

Pol.

Horizontal Vertical
meel{ﬂ&Mn} 14“melmﬂlnmm
115 115
113 115
10.6G (il (U
AVG 54 AVG 54
~18G 7k ik
Avg - 5l
115 .
10600 12080, 13560, 15040, 1640, 18000 10600 12080, 13560, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Site: O3CHDHY Site: O3HDHY
Condition: AVG 54 3n DRHLS-E LEQCOSAIGEN 240620 HORTZONTAL Condition: AVG 54 3n DRHLS-E LEQCOSALEN 240620 VEATICAL
TEL: 886-3-327-0868 Page Number : C52 of C208

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR480505C

Pol. Horizontal Fundamental
gL 0B gLl B
1225 1225 ;
I——
105 [T 105
815 5
Ww,\ PEAK BE 74 PEAK 74
704 h 70 [
W 1 k
5 . | 52! ) .
M‘ P (Ml L
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 HORTZONTAL Condition: PEAK 74 3m DRH18-E_LE2CASALEN 248620 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBil: 3800, 008Ktz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248381 58.58 74.00 -15.42 45.68 26.84 7.47 3179 10.38 108 243 PEAK 1 246208 112,44 -----n -oooe 99.52 26.88 7.4 3178 18.33 180 243 PEAK
gL 0B gLl B
1225 1225
105 106 i
S R S—|
815 \ 5
00 00
o AVGBE 34 s \ VG54
e S N A ) K__N__H_M_,._
) i s =
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: AVG BE 54 3m DRH1S-E_LE2CASALSEN 248620 HORTZONTAL Condition: AVG 54 3n DRH18-E_LE2CASALAEN 240620 HORTZONTAL
+ RE:1000. 06kHz VBi:0.510kHz SWT:Auto + RBI: 1089, 068kHZ VBi:0.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2483.62 46.37 54.80 -7.63 33.47 26.84 7.47 3179 10.38 108 243 AVERAGE 1 2462.08 184,58 ------ ------ 9158 26.88 7.4 3178 18.33 180 243 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C53 of C208




ssamanas. FCC RADIO TEST REPORT

Report No. : FR480505C

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225
1
050" W\M 15
815 5
PEAK BE 74 PEAK 74
704 M 70 ‘
1 \
5, ey ) My ket 52 A it
— - " "
30 350
Peak
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CASALAEN 240620 VERTICAL Condition: PEAK 74 3m DRH18-E_LE2CASALEN 248620 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHZ SHT:Auto + RBI: 1009, 068kHz VBi:3800. 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248355 57.04 74.00 -16.96 44,14 26.84 7.47 3179 18.38 308 261 PEAK 1 246208 11188 ------ ------ 08.38 26.88 7.4 3178 18.33 380 261 PEAK
gL 0B gLl B
1225 1225
5 5
10 —— 10
815 5
00 00
o AVGBE 34 s \ VG54
1] [ ——
) 0 e
Avg
11 1.
462 24695 1112 48 4024 2500 1000 1400, 800, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: AVG BE 54 3m DRH1S-E_LE2CASALSEN 248620 VERTICAL Condition: AVG 54 3n DRH18-E_LE2CASALAEN 240620 VERTICAL
+ RE:1000. 06kHz VBi:0.510kHz SWT:Auto + RBI: 1089, 068kHZ VBi:0.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248351 45.52 54.00 -B.406 32.62 26.84 7.47 3179 10.38 308 261 AVERAGE 1 2462.08 183.85 ------ ------ 9893 26.88 7.4 3178 18.33 300 261 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C54 of C208





